
©Universal Carbon Registry.No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .1 

 

UCR Project Concept Note & Monitoring Report (PCNMR) 

 

Project Name : Contaminated River Treatment Project by SIIPL, Pune, India 

PCNMR Version 1.0 

Date of PCNMR: 02/04/2023 

1st RoU Crediting Period: 01/01/2017 to 31/12/2022 (06 years, 00 months) 

1st RoU Monitoring Period: 01/01/2017 to 31/12/2022 
 

UCR RoU Scope: Scope 4 

UNDP Human Development Indicator: 0.645 (India)  

National Water Security Index: 2 (India) 

RoUs Generated During 1st Monitored Period: 7,920,000 RoUs 



©Universal Carbon Registry.No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .2 
[...]
narrow stretch along the major rivers flowing in the area.  

Deccan Trap Basalt: Basaltic lava flows occupies more than 95% of the area of the district. 

These flows are normally horizontally disposed over a wide stretch and give rise to table land 

type of topography also known a plateau. These flows occur in layered sequences ranging in 

thickness from 7 to 45 m and represented by massive unit at the bottom and vesicular unit at the 

top of the flow. These flows are separated from each other by marker bed known as ‘bole bed’. 

The water bearing properties of these flows depend upon the intensity of weathering, fracturing 

and jointing which provides availability of open space within the 8 rock for storage and 

movement of ground water. The thickness of weathering in the district varies widely up to 20 m 

bgl. However, the weathered and fractured trap occurring in topographic lows forms the potential 

aquifer in the district. The ground water in the district occurs under phreatic, semi – confined and 

confined conditions.  

Generally the shallower zones down to the depth of 20 to 22 m bgl form the phreatic aquifer. The 

water bearing zones occurring between the depth 20 and 40 m bgl when weathered or having 

shear zones yield water under semi-confined condition. The deep confined aquifers generally 



©Universal Carbon Registry.No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .23 

occur below the depth of 40 m bgl. The vesicular unit of lava flow when exposed or lying just 

few meters below the surface forms a potential aquifer in the district. However, the vesicular 

portion of different lava flows varies in thickness from few m to 10 m and nature and density of 

vesicles, their distribution, interconnection and weathering are the decisive factors for occurrence 

and movement of water in these units. The massive portions of basaltic flows are normally 

devoid of water, but when it is weathered, fractured and jointed forms potential aquifer. In 

Deccan Trap Basalt, the yield of the dug wells in different formations ranges from 30 to 150 

lpm/day depending upon the local hydrogeological conditions. The yields of borewells also show 

wide variations and it ranges from traces to 30.62 lps (Lavle) a seen from CGWB exploration 

data.  

Alluvium: Alluvium occurs in small areas along banks and flood plains of major rivers like 

Bhima, Ghod, Mula, Mutha and their tributaries. In alluvium the granular detrital material like 

sand and gravel usually occurring as thin layer in the district yields water. But due to its limited 

extent the ground water potential in this formation is negligible.  

In general it can be said that after about 1.5 to 2m from bed level rocky stratum is encountered.   

WATER LEVEL  

Shallow water level of less than 2 mbgl is reported in almost entire western part, in central part 

and in southeastern part of the district.  In a major part of the district in central, northern and 

southern parts, the water level occurs between 2 to 5 m bgl.  Deeper water levels of more than 10 

m bgl are restricted in extreme northern parts of the district.  

RIVER FEATURES 

River Mutha originates at a village named Vegare, in the Western Ghats, about 45 km to the west 

of Pune and has two tributaries, Ambi and Moshi. The Mutha is dammed at Temghar, while its 

two tributaries Ambi and Moshi are dammed at Panshet and Warasgaon respectively. The Ambi 

and Moshi join together and flow as the Mutha river through the rural areas around Pune before 

being dammed at Khadakwasla. 

The river enters the city after the Khadakwasla dam and meets the Mula river at Sangam bridge. 

The Mula-Mutha eventually meets river Bhima and later the Krishna before they drain into the 

Bay of Bengal. Starting from its source, the Mutha travels approximately 1,100 to 1,200 

kilometers till it reaches the Bay of Bengal. 

Panshet and Khadakwasla are the two main sources of water supply to Pune city. While flowing 

through rural Pune the river appears clean, the Mutha turns toxic as it enters the city. Recent 

reports show that the pollution of the river has been consistently rising. 



©Universal Carbon Registry.No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .24 

The river waters have been showing a consistent rise in chemical oxygen demand (COD), 

biochemical oxygen demand (BOD) and lower dissolved oxygen (DO) which signify high levels 

of pollution of the waters (Hindustan Times, Pune, January 18, 2018). 

The impact of the high pollution levels in the river have also been found to pose a threat to 

health.  Recent research has found that high level of contamination of water from untreated 

sewage and industrial wastes have led to growth of antibiotic resistant bacteria in the river water. 

Rivers in Pune are fast becoming poisonous and inhabitable for a number of fish species. Fresh 

water catch has declined by 93 per cent during the past two decades, most prominent among 

them is Mahseer (Tor tor), which was found only in the Pune river basin, and has now become 

extinct.  

The decline is mainly because of discharge of untreated industrial effluents into the rivers. 13 

amphibian species have been found in Pune City. Nine of these today occur only outside the city 

while four of them are recorded only beyond 20 km from city center (source: 

https://greentribunal.gov.in/sites/default/files/news_updates/Part-2%20Affidavit%20in%20Reply%20of%20R-

1%20in%20Appeal%20No.%2012-2020%20(page%20nos.%20679-1048).pdf) 

 

https://www.hindustantimes.com/environment/waste-dumping-in-rivers-leading-to-antibiotic-resistance-experts/story-rOmWr8PrEGKLG3iBgOLaAL.html
https://www.hindustantimes.com/environment/waste-dumping-in-rivers-leading-to-antibiotic-resistance-experts/story-rOmWr8PrEGKLG3iBgOLaAL.html
https://greentribunal.gov.in/sites/default/files/news_updates/Part-2%20Affidavit%20in%20Reply%20of%20R-1%20in%20Appeal%20No.%2012-2020%20(page%20nos.%20679-1048).pdf
https://greentribunal.gov.in/sites/default/files/news_updates/Part-2%20Affidavit%20in%20Reply%20of%20R-1%20in%20Appeal%20No.%2012-2020%20(page%20nos.%20679-1048).pdf


©Universal Carbon Registry.No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .25 

 

A.4. Rainfall 

NA-The project activity is not a rainwater harvesting project. 

 

A.5. Alternate methods to the Project Activity 

Pune is one of the major cities of Maharashtra with urban population of 31 Lakhs (as per 2011 

census) living in 243.96 Sq. km of municipal corporation area.  The city generates 750 MLD of 

wastewater.  Pune Municipal Corporation (PMC) is responsible to provide water supply and 

sewerage services to the city. PMC has so far established 10 Sewage Treatment Plants (STPs) in 

the city with a total treatment capacity of 567 MLD.  However, 535 MLD of wastewater is 

actually being treated through secondary treatment technologies like Activated sludge process, 

modified activated sludge process, sequential batch reactor etc. Out of 535 MLD of the total 

treated wastewater, around 400 MLD is reused for irrigation purposes as per requirement from 

irrigation department.  Wastewater is also reused for various other purposes like construction, 

road cleaning etc. wherein tankers are sent to different STPs in the city to facilitate the water 

requirements.  New Naidu STP, Bopodi STP and Erandawane STP have been presented as 

successful recycle and reuse of wastewater projects in Pune. 

The Pune Municipal Corporation (PMC), the city’s civic body, first announced its intention to 

beautify the river in 2016 and is now (May 2022) geared to start the execution of the Pune River 

Rejuvenation Project.  The project is to be implemented as a public-private partnership by the 

civic body.  The estimated cost of this project, approved in 2021, is Rs 4,727 crores (Rs 47.2 

billion).  The project is proposed to be completed in 11 phases over 10 years.  The beautification 

project aims to address concerns of frequent flooding, discharge of untreated sewage, solid waste 

and debris dumping, and poor condition of the river bed and banks.  For flood control, the project 

aims to remove obstructions in the flow of the river and add engineering interventions to the 

cross section of the river to channelize the banks. 

None of the alternate methods to the project activity results in water treatment that results 

in the generation of safe drinking water.  The revenue for the PP from the UCR RoU 

program would encourage similar high quality treatment alternatives in the country. 



©Universal Carbon Registry.No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .26 

A.6. Design Specifications 

The project activity boundary is as below:  

 



©Universal Carbon Registry.No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .27 

Circular Untreated River Water Inlet Tank 



©Universal Carbon Registry.No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .28 

Equalization Tank 

Fine Screen/Pre-aeration Tank 

 

 

 



©Universal Carbon Registry.No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .29 

Treatment and Distribution  

 

Before and After Treatment Water Quality  

 

 



©Universal Carbon Registry.No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .30 

Treatment Flow Chart 

 

 

 

 

 

 

 

 

         

         

         

         

         

         

         

         

         

         

         

         

         

         

         

         

         

         

         

         

          

 

River Water Collection 

Tank 

Equalization Tank 

Grit Chamber 

Fine Screen 

Pre Aeration  

MBR Filtration 

(Submerged MBR)  
Sludge Thickener   

Product Storage Tank  Centrifuge  

Solid Waste for 

Disposal/Use as 

Manure 

Distribution of water for 

Further Purification and 

Use  



©Universal Carbon Registry.No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .31 

Treatment Process  

River water containing city sewage is pumped and stored in 1.0 Million liter capacity storage 

tank.  From this storage tank, the river water is pumped to the equalization tank while passing 

through a grit chamber.  The flow of the water is slowed down in the grit chamber so that 

dissolved solids, such as sand and other heavy particles, settle at the bottom of the chamber as 

sludge.  The equalization tank acts as an additional buffer plus provides aeration to ensure proper 

distribution of sludge in the water and enhance microbial growth.  The river water from 

equalization tank pumped to MBR tank through fine screens.  The fine screens removes heavy 

and floating particles from the river water to protect the core filtration membrane.  The pre 

aeration tank improves the microbial culture growth and provides even distribution of sludge. 

Membrane Bioreactor (MBR) 

MBR is a biological based submerged filtration system. MBR membranes are submerged in the 

water with continuous aeration. Aeration improves microbial growth and prevents sludge 

settlement on the membranes. 

The pore size of the MBR is same as that of ultra-filtration membranes for water purification 

purposes.  The river water is filtered through the MBR by applying suitable vacuum pressure. 

This filtered river water is stored in the product water storage tank where it’s then chlorinated to 

maintain a level of 1.0 ppm to prevent microbial growth.   

Microbes consume most of the contaminants in the MBR chamber.  Part of the remaining solid 

waste (sludge) is passed through centrifuge to remove moisture and convert it to solid form. 

Solid waste from the centrifuge is reach in nutrients and used as manure for surrounding 

agricultural farms.   The treated river water is then distributed for further purification and captive 

water use within the project boundary.  The quality of the treated water is checked regularly by 

in-house labs.  This pretreated river water is further purified through a combination of 

ultrafiltration, reverse osmosis and UV light to create safe drinking water that complies with all 

national and international standards such a like USEPA/WHO/BIS-10500. 

 

 



©Universal Carbon Registry.No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .32 

 

Sample Log Books with daily data sets maintained By PP 



©Universal Carbon Registry.No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .33 

 

A.7. Implementation Benefits to Water Security and/or SDG Impact 

Access to safe water, sanitation and hygiene is the most basic human need for health and well-

being.  Billions of people will lack access to these basic services in 2030 unless progress 

quadruples.  Demand for water is rising owing to rapid population growth, urbanization and 

increasing water needs from agriculture, industry, and energy sectors. 

Decades of misuse, poor management, over extraction of groundwater and contamination of 

freshwater supplies have exacerbated water stress worldwide.  In addition, countries are facing 

growing challenges linked to degraded water-related ecosystems, water scarcity caused by 

climate change, underinvestment in water and sanitation and insufficient cooperation on trans 

boundary waters. 

The project activity showcases best-in-class wastewater treatment technology that improves 

surface water quality by reducing pollution, reducing the proportion of untreated wastewater and 

substantially increasing recycling and safe reuse in India. 

The project activity uses US-based filtration and treatment systems, thus expanding international 

cooperation and capacity-building support between the US and India (developing country) in 

wastewater and sanitation-related activities and programs, which in this case includes water 

efficiency, wastewater treatment, recycling and reuse technologies. 

The project activity achieves the sustainable management and efficient use of India’s natural 

resources since the PP had the option to install bore wells that would have depleted the local 

groundwater resources and/or continued to use existing drinking water resources in the 

surrounding area.  The PP has instead chosen to treat and reuse the city’s unutilized, 

contaminated and neglected water body voluntarily, thus saving millions of liters of safe drinking 

water for the city. 

The project activity also encourages companies, especially large and transnational companies in 

the biotechnology and biopharmaceuticals sector, to adopt similar sustainable practices in 

regards to captive water requirements and groundwater management. 

The project activity also helps in ending water-borne diseases due to bathing and drinking of 

contaminated river water.  The use of post river treated sludge in agriculture can be an alternative 